



**BUREAU  
VERITAS**

# TEST REPORT

LAB NO.: (6619)283-0198  
 FORM NO.: /  
 DATE IN: Oct 10, 2019  
 DATE OUT: Oct 14, 2019  
 NO. OF WORKING DAYS: 4  
 PAGE 1 OF 3

## OVERALL RATING

PASS           X            
 FAIL                             
 DATA                           

Vendor:	SCM HOME (ZHEJIANG) CO LTD 125887	Agent:	/
Fabric Supplier/Mill:	/	Factory/Manufacturer:	/
P.O. No.:	/	Style No.:	HAMMOND FAUX
Sample Description:	CURTAINS	Style Description:	/
Color:	DARK GREY	Country of Origin:	/
Claimed Fabric Weight:	/	Claimed Fabric Count:	/
Yarn Size:	/	Submitted Size:	/
Size Range:	/	FPU No.:	/
GPU No.:	/	End Use:	CURTAIN
SKU:	/		

Product Category	/
Test Requested	RETEST
Previous Report No.	(6619)269-0005

Submitted Fiber Content	/
Submitted Care Instruction(s)	MACHINE WASH COLD GENTLE CYCLE, DO NOT BLEACH, TUMBLE DRY LOW, LOW IRON IF NECESSARY
Client Expected Care Instruction	/
Suggested Care Instruction(s)	/



**BUREAU  
VERITAS**

LAB NO: **(6619)283-0198**  
Page 2 of 3

TEST PROPERTY	PASS	FAIL	DATA	COMMENTS
DIMENSIONAL CHANGES OF GARMENTS AFTER HOME LAUNDERING	X			

**Remark:** BVCPS (Shanghai) contact information for this report

**Laboratory Test Location:**

No. 168, Guanghua Road, Zhuanqiao Town, Minhang, Shanghai

**General Information:**

Du Shuang  
Seven Sun

086-021-24081675, email: [shuang.du@cn.bureauveritas.com](mailto:shuang.du@cn.bureauveritas.com)  
086-021-24081944, email: [seven.sun@cn.bureauveritas.com](mailto:seven.sun@cn.bureauveritas.com)

**Technical Questions:**

Pat Liu  
Rio Zhang

086-021-24081745, email: [Pat.liu@cn.bureauveritas.com](mailto:Pat.liu@cn.bureauveritas.com)  
86-21-24081666\*9305, email: [Rio.Zhang@cn.bureauveritas.com](mailto:Rio.Zhang@cn.bureauveritas.com)

**BUREAU VERITAS**  
**CONSUMER PRODUCTS SERVICES (SHANGHAI)**

**NONO XIAO**  
**OPERATION MANAGER**

<u>TEST PROPERTY</u>	<u>TEST RESULTS</u>		<u>REQUIREMENTS</u>
<u>DIMENSIONAL CHANGES OF GARMENTS AFTER HOME LAUNDERING</u>	(AATCC 150-12)		-2.0 TO +2.0 %
MODIFIED, TIDE DETERGENT, 3 WASHES, 3 DRY, NORMAL CYCLE, AT 27 DEGREE CELSIUS (80 FAHRENHEIT TEMP), TUMBLE DRY LOW, 4-LBS LOAD			
	ORIGINAL (IN.)	AFTER WASHED (IN.)	SHRINKAGE (%)
TOTAL LENGTH	84.5	84.0	-0.6
TOTAL WIDTH	50.62	50.62	0.0
(+) DENOTES ELONGATION		(-) SHRINKAGE	



---

END OF REPORT